Quattlebaum, Grooms & Tull

A PROFESSIONAL LIMITED.LIABILITY COMPANY.
111 Cemter Street
Suite 1900
Little Rock. Arkansas 72201
{5013 379-1700 « (501) 379-1701 - Fax

January 2, 2015

William A (AL} Eckert ] Direct Dial
acckerl{@qgtlaw.com 501-379-1712
Direct Fax

Mr. Mo Shafii ST 501-379-3812
Arkansas Department.of Environmental Quality l;\? =G ‘é‘.‘?'@fa
5301 Northshore Drive AR v o
North Little Rock, AR 72118-5317 AN 2

| k s
RE: Waterford Septic-Operations, LLC soeu-le D--j./.:.z_g
Dear Mo:

Enclosed for your review are the no-discharge permit application and transfer forms for
Waterford Septic Operations, LLC. The conveyance from Waterford Estates, LLC to Waterford
Septic Operations, LLC is scheduled to close on or about January 12", 1 will forward to you a
[...]
District No. 2 — Waterford Estates at Hissom Ranch pursuant to Ordinance No. 59,
recorded as Instrument No. 2005-32046, records of Washington County, Arkansas.

Restrictions; conditions and reservations contained in the Declaration of Covenants,
Conditions, Restrictions and Easements of Waterford Estates at Hissom Ranch recorded
as Instrument No. 2005-36656; First Amendment recorded as Instrument No. 2006-9778;
Second Amendmént recorded as Instrument No. 2006-9902; Third Amendment recorded
as Instrument No. 2007-5273; Fourth Amendment recorded as Instrument No. 2007-
12202; Fifth Amendment recorded -as Instrument No. 2007-29741; Assignment to
Successor Developer recorded as Instriment No. 2009:20824; Sixth Amendment
recorded.as InstrumentNo. 2009-38342; Fitst Amendmem to Sixth Amendment recorded
a3 Instrument’No. 2010- 14493; Second Amendment to Sixth Amendment recorded as
Instrument No. 2010-23821; .and Third. Amendment to. Sixth. Amendment recorded as
Instrument No. 2010-35489; and Declaration of Roadway.and Access Easement recorded
as Instrument No. 2009-30261, .records of Washington County, Arkansas.

Building setback lines, utility easements, conditions, reservations, dedications and all
other matters as set out-on the Plat.of Waterford Estates at Hissom Rarch recorded in Plat
Record Book 23A at Page 174, records of Washington County, Arkansas.

Any title orrights asserted by anyone inciuding, bt not limited to, persons, corporations,
governments or other entities to lands comprising. the shores or bottom of navigable
streamns, lakes, bays, or lands beyond the line of the harbor or bulkhead lines established
or changed by the United States Government or riparien rights, if any, including but not
limited to the 1148 foot contour line and easement granted to the United States of

File Number: 2013-00021850 Page 5 of 6




-

Ameripa‘,-corp of Engineers for Beaver Lake, and the property that lies within the White
River boundaries. '

9. Reservation of one-fourth of all oil, gas and minerals under the land described on &
Warranty Deed recorded in Book 310 at Page 230, records of Washington County,
Arkansas, along with full riglit of ingress and egress for the purposes of exploring for and
obtaining same.

10.  Loss arising from security interest evidenced by Financing Statements, filed of record, as
of the effective date hereof, under the Arkansas Uniform Commercial Judgment Liens or
other liens of record in any United States District Cowt or Bankruptcy Court, in the State
of Arkansas, as of the efféctive date hereof.

washington County, AR

| certify this instrument was filed on
6/28/2013 1:15:40 PM

and recorded in REAL ESTATE

File# 2013-00021850
Kyle Sylvaster - Cireuit Clork

P
- -.{-::,3_\ T g —
2395316-1

File Number: 2013-00021850 Page 6 of 6




WASTE MANAGEMENT PLAN

WATERFORD ESTATES AT HISSOM RANCH

WASHINGTON COUNTY, ARKANSAS

ﬂ'p”d.“"’“‘"u-‘ N
pPTANTE o

ﬂ, AE
# ARI{%{&%&EA& .
REGISTERED

PROFESSIONAL
ENGINEER

. P
. 1\7.0;3084 . @g’

Dy W}‘*Zﬁ
Z; /#

S

7 !j”#'a@¢

A
.‘:%

s
Pl

/Z

PRESLEY CONSULTING ENGINEERS
CHARLES PRESLEY, P.E., P.L.S.
PO BOX 607

HUNTSVILLE AR 72740

@ ...........\.....'.....‘..............‘




WATERFORD ESTATES AT HISSOM RANCH

DECENTRALIZED WASTEWATER TREATMENT SYSTEM

PROJECT DESCRIPTION

The Watcrford Estates at Hissom Ranch subdivision is located in Washington County, AR and consists of 200 single
family homc lots, a community clubhouse and guard shack. The wastewater trcatment plant which was installed,
commissioned and.started up in is designed to accommodate a design flow of 95,000 GPD. The current design flow for

the facility is-52,520 g_;illons/day. The design flow is based on the following calculations:
202 Jots X 260 GPD/lot which accounts for the flow from the singlé family homes, the clubhouse and the guard shack.
This facility is located 0.75 miles West of Goshen, on the South side of Highway 45 in Section 35, Township 17 North,

Range 29 West, in Washington County Arkansas

The facility is located 990 feet from an unnamed tributary of the White River in Stream Segment 4K of the White River

Basin

WASTE CHARACTERIZATION

The treatment technology is a fixed film, or attached growth process which can typically provide treatment when the
system is.hydraulically and organically under loaded. The wastewater system consists of Septic Tank Effluent Pump
tanks for collection, and thercfore is designed with the following influent and designed to meet or exceed the effluent

qualities listed.

Permit Condition Settled Efftuent (MG/L)
Influent (MG/L)
PH 6.5-8.5
CBOD 5 < 200 15 mg/1
TSS < 200 15 mg/ 1
TKN 45
Fecal Coliform 2000 col/ 100ml

WASTEWATER TREATMENT COMPONENTS

The treatment system consists of individual septic tank effluent pump (STEP) interceptor tanks located at cach home to
provide primary treatment and settling. The STEP tank effluent is pumped by individual ‘turbine pumps to a 35,000

gallon Equalization tank. The wastewater in the Equalization tank is pumped in-small doses in 15 minute intervals to



the Lotus Reactor for secondary treatment. Treated effluent from the Lotus Reactor is pumped to the Drip Irrigation
System. A.20,000 gallon Sludge Holding tank is installed next to the equalization tank for storage of waste activated

sludge from the Lotus Réactor unit.

PRIMARY CLARIFICATION

The treatment system primary clarification consists of 1250 Gallon individual STEP (septic tank effluent pump) tanks at
cach of the homes in the subdivision to provide primary treatment and settling. The STEP tank effluent is pumped by
turbine pumps to the flow eq_ua}i‘zation tank in the treatment system train. Each turbine STEP vault includes a filter
pack with.a handle- and a pump chamber. The filter pack utilizes the deep pleated filter designed cffluent filter,

prov-idjng 928 linear feet of filtration arca to screen sélids.

FLOW EQUALIZATION and PRIMARY TREATMENT

Clarified effluent flows from the STEP tanks into a buried Xerxes single compartment (35K gallon) single wall
fiberglass reinforced flow equalization tank. Effluent is pumped into the Lotus Reactor by Dual Barnes SE 2” spherical
sol.ids‘hand]ing pumps to distribute the flow to the treatment system over an optimal 18 hour period. This equates to a

sewage feed rate of 2918 GPH or 49 GPM.

Prior to entering the Lotus aeration tank, the wastewater passcs through a 3 millimeter stainless steel mechanical
screen, The screen has an automatic raking device to clear the slots of debris and direct them to the holding container.
The screen will remove approximately 15-20% of the influent TSS. This equates to the removal of 50 mg/l or
approximately 17.5 1bs._/ day of dry screenings with a bulk density of 40 Ib./ft3 As a result there will be a BODS

reduction associated with the volatile solids that are removed with the screenings.

The wastewater.flows thri the screen and into the grit chamber. The grit chamber has a surface arca of 5.1 ft2, which

translates to a settling-area.of 97 ft2/MGAL. The hydraulic detention time is not less.than one minute at peak flow.

LOTUS REACTOR TREATMENT PROCESS

The bidlogical reactor utilizes.a ﬁxgd;:ﬁlm process in which microorganisms attach themselves to a high specific surface
arca media that is submerged in wastewater. This allows the absorption of organic as well as inorganic matter into the
bio-film layer where treatment’is realized. The treatment reactor is partitioned into 4 acrobic treatment compartments

using stainless steel baffles. Each aeration chamber in the aeration reactor contains a highly permeable submerged



polyethylene media on which microorganisms attach to form a diverse and highly specialized biofilm consisting of
heterotrophic and autotrophicbacteria, protozoa and carnivores. This design feature provides an environment in which
the excess biomass is digested and mincralized by the higher level microorganisms in the trcatment plant. The
byproducts of the digested and mineralized sludge arc carbon dioxide, water and inorganic elements. This sequence of

biochemical reactions drastically minimizes the biological sludge yield.

As the wastewater flows through the Lotus trcatment rcactor, the biofilm attached to the media absorbs the organic and
inorganic pollutants and oxidizes the carbonaceous and nitrogenous biochemical oxygen demand (BODS) As the
miaoorguﬂsm proliferate. and the biological film thickens, diffused oxygen is consumed prior to penctrating the full
depth of the slime layer. Anoxic conditions develop within the biofilm which enhance nitrogen removal through

denitrification.

The filter media consists of a’combination of randomly packed dynamic media and block type fixed polyethylene media.
The media is UV resistant:and resistant to a wide range-of aqueous solutions, acids, alkali’s, oxidizing agents, oils, fats

and alcohols,

HYDRAULIC FLOW REGIME

The influent feed pumps transfer the wastewater to the mechanical sereen. The flow proceeds by gravity to the grit
chamber and into the Lotis reactor. The first section of the treatment plant contains polycthylene random packed
dynamic media with an effective surface area of 320 m2/m3. The media is submerged and the acration pattern is
adequate to mobilize the media. The media in sections 2, 3 and 4 of the reactor are fixed submerged media with an
effective surface area of 200 m2/m3. The wastewater flows to cach compartment by gravity through a stainless stcel

baffie and eventually to an overflow weir that is conneeted to the effluent pipe.

As flow enters each aerobic compartment, dissolved oxygen is transferred to the wastewater via a compressor and fine
pore;membraneair diffuser system. The diffuser system allows for vertical mixing so that the hydraulic flow regime
through,;thc plant-can’be characterized as plug flow. It is this flow regime that develops optimum conditions for
effective mass cxchange between the wastewater pollutants and the fixed biofilm. Each compartment has an
independent and fully adjustable air regulation valve to adjust the dissolved oxygen concentrations and mixing intensity.
It is the mixing intensity that maintains and effective and healthy biofilm on the polyethylene media. The aeration
assembly is designed"to completely mix each compartment and insure consistent treatment by preventing the short
circuiting of wastewater and solids deposition. Each disc membrane diffuser shall contain a non-clog air seal to prevent

the flow of wastewater into the air header assembly.



OXYGEN AND MIXING REQUIREMENTS

Two, 2 stage regenerative blowers and (64) 10.5” diameter, finc pore disc membrance air diffusers are utilized to
transfer dissolved oxygen to the wastewater and provide mixing in the aeration tank. Each acrobic treatment scction
contains (16) diffiscrs to ensure proper mixing. Based on the design criteria of this project, approximately 19 Ibs. of
oxygen/hour (456 lbs. /day) are required for efficient treatment of the wastewater during the summer and winter
seasons, this includes the oxygen required to achieve nitrification. This oxygen requirement is derived using standard
oxygen rcqu.ircmeilt (SOR) calculations for wastewater treatment based on the fact that 1.25 lbs, and 4.6 Ibs. of oxygen

are required to oxidize each-pound of BODS and ammonia respectively.

SECONDARY CLARIFICATION

The secondary-clarifiers have a rectangular surface area of approximately 67 ft2 and a sludge hopper that is conical with
60-dcgree sloping sides to-aid in the scttling of secondary sludge. Each secondary clarifier contains inclined plates to
increase the settling cfficicncy.  The inclined plates provide surface area that decreases sludge settling distance and
increases the settling velocity.  The clarified effluent passes over a V notch weir and into the cfflucnt dosing tank and

system.

CONTROL PANEL

The control components for the Lotus treatment plant are housed in an insulated building attached to the treatment
plant. The compressor and all critical meéchanical components are connected to andio and visual alarms to alert the

operator in case of failure. The control panel contains dry contacts for a remote common external alarm.

DRIP IRRIGATION

‘DOSING SYSTEM AND FILTERS

After exiting the final settling chamber, the treated effluent flows into thc-dosing chamber of the pump tank. There it is
pumped through a Zoeller effluent filtered turbine pump vault, Model 5041-0026 to deliver the treated effluent to the
drip disposal field. The pumps operate as a duplex system, alternating pumping cycles. Each set of zones is served by a

pump package in the dosing tank. If one pump fails to start the other will kick in and an alarm will be triggered.

Pumped eftlient will pass through 2” APl'spin clean filters. with 200 mesh (80 micron) screens, model #12140029, to
filter out any remaining particles before the effluent reaches the disposal area.  Backwash from the self-cleaning filters

will be returned to the head of the final clarifier chamber of the tank.



DRIPFIELD

The area requirements for the drip zones were determined by having a soils evaluation for subsurface wastewater
disposal by Richard S Murphree, RS, PSCT Mr. Murphree determined the soil loading rates for drip irrigation in each
of the areas, and his loading rates for the original areas set aside by the developers were submitted to the Arkansas
Department of Health for confirmation. There is 262,600 sq. ft. of drip irrigation linc installed in an area of 7.72 acres
for the existing drip irrigation system with 2.67 acres set aside as reserve arca. The existing disposal area is divided
into different zones with the appropriate application rates. Application rates were determined by soils analysis
performed by Mr. Murphree. Drip application is through Geoflow Wasteflow PC subsurface tubing with pressure
compensating emitters spaced at a minimum of 24” on center. The tubing is installed on contour as neatly as possible
with no more than one foot of elevation difference between the beginning and the end of each run. The laterals are
sized for a 3 inch PVC in order to minimize the friction head loss. Each zone is served by a supply lateral and a return
lateral having sufficient diameters to provide the pressure and flushing based upon the manufacturers sizing guidelines.
A flow meter is installed outside the southwest corner of the treatment plant. There are 12 field lysimeters and 4

monitoring wells located within and around the drip irrigation field.

DISPOSAL FIELD CONTROL PANEL

The controls for the dosing tank, drip irrigation head control box and displays for the mag meters will be enclosed in a
separate enclosure meeting minimum requirements of NEMA 3R. The control panel monitors the pump dosing cycle,
the field flushing cycles, and the filter flushing cycles. The control panel contains a programmable logic controller with

motor starters, relays, timers, audio/visual alarms, and displays to provide the following functions:

A. Operate all dosing pumps in a duplex alternating mode with 2 pumps normally running simultaneously.
The programmable logic controller is programmed so that the dosing times and frequency are set for each of

the duplex systems independently
B. Designed with an audio/ visual a high water level alarm
ALARMS

The system is equipped with Audio Visual alarms for the following functions:

® High water alarm
®  Pump out of service alarm

¢ High water alarm



¢ Pump out of service alarm

® High/Low pressure

FACILITY OPERATIONS AND MAINTENANCE

The plant has been operated, maintained and managed by the same wastewater operators since 2009, originally under
the name of Greenfield Capital Development and currently under the name of Waterford Utility LLC, a Northwest
Arkansas Utility Service Company. All MMR reports of the facility have been submitted in a timely manner and copies
of all records have been retained by the operator. This facility has been compliant and has met or exceeded permit

requirements consistently since 2009.



0000000000000 00000000000000000000000000000